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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE -~ - -  - - -  

(ACCORDING TO EN10204 TYPE 3.1) 
ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 

WE CERTlFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR OUALITY SYSTEM AND REOlllREMENTS GIVEN IN ONE OR MORE OF THF 
~ ~ - -~ 

TOLUJWING STANDARDS LAST EDiTION: 
(CERTIFICAMOS QUE ELPRODUCTO LISTADO ABAJO FüE DISEÑADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN üN0 O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTION AND TESTING APl6D - PlPELlNE VALVES -CATE. PLUG. BALLAND CHECK 
AF'I 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDMG AF'I 600 - STEELGATE VALVES. FLANGED AND WELDING ENDS 
ANSl816-10 - FACE TO FACE AND END TO END DMENSIONS OF VALVES ANSIB16-ll - FORGED FITTMGS, SOCKET - WELDMG AND THREADED 
ANSl816-34 - VALVES - FLANGED, THREADED AND WELDING ENDS AF'I 602 - COMPACT STEELGATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTNG OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC032A08MAB830000W 
(C6digo) 

Deseri,,tion 3" Fig. S206 F UT WCB, API TRIM No.8 830000 
DoinpciOn CAST STEEI. GXI'K \'.'A.Vi. 300 CL.\SS 

(\'ALVCl.h COhlPL'ERrA DE ACERO FUSDIDOCI.:\SE 300) 
VALVE WITH LOW EMlSSlON CONTROL 
EMISIONES FUGITIVAS (SO PPM'S m,) ) 

(50 PPM'S MAX.) (VALVUL* SUMZYISTRADA CON CONTROL DE B U A S  I  HYDROSTATIC (P.SI) I  1125 

1125 
(HIDROSTATLCA) N A l  

PRESSURE TEST 1 
(PRUEBAS DE PKESION) 

f MECHANICAL TESTS MEaNICAS) 1 

BACK SIDE (LAW) 
(SEA'C 1 2 

I 1 

I CHEMICAL COMPOSITION (7'0) COMPOSICION QUMICA (%) I TENS YIELD ELG RED BHN l 
WSI WSl % % 

2ND 3RD AVG c m @  IST 

83.23 42.05 3 2  5 2  163 

79.61 43.94 2 8  4 7  167  

99.18 72.07 2 3  39  293 

1 
P 

ITEM HEATNO. MATERIAL 
(PARTE1 (COLADA) 14sTM) 

BODY WH32169 ASTM A-2 I6jWCB 
CUERPO 

BONNET WH32155 4sTMA-216NCB 
BONETE 

WEDGE WH82016 ASTMA-2I7ICAII 
DISCO 

. , 
C Mn P S Si Ni Cr V Mo Cu Cb 

0.187 0.896 0.025 0.025 0.515 0.033 0.032 0.011 0.021 0.008 
Nomalirated to Mornializado a) 920 Ternoer to memole a) 650 Cooled in a". (Enüiado en aire.) 

0.193 0.855 0.015 0.030 0.496 0.033 0.032 0.006 0.038 0.011 
Nomalizated fo Mormalido a) 920 T e m r  to mem~le a) 650 Cooled in air. (Enfriado en aire.) 
0.109 0.820 0.031 0.008 0.570 0.088 13.020 0.019 0.024 0.034 

Nomalizada a INomlk ted  10) 985 Tem~le a (Temoer lo) 630 Enfnado ena i re  (Cooled in air.) 


